(#

b, FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 2 5MHz 16QAM 1RB CH-Low

At Sgectrim Anatyzer St 54
Center Freq 1.850000000 GHz Avg Type: RMS
RS Trig: Free Run Avgiiold> 1001100

3 G Atten: 40

Ref 23.00 dBm

Center 1.850000 GHz
#Res BW 51 kHz

Span 10.00 MHz

EVBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 2 5MHz 16QAM 1RB CH-High

Agtlent Spectrim Anabyrer  Serpt S4

Avg Type: RMS

Center Freq 1.910000000 GHz
e Trig: Free Run Avgiold> 1001100

Wmintow ~ Aten: 40 d

Ref 23.00 dBm

Center 1.910000 GHz
#Res BW 51 kHz

Span 10.00 MHz |

#VBW 160 kHz* Sweep 4.73ms (1001 pts)

LTE Band 2 5MHz 16QAM 100%RB CH-Low

Aglent Spectrim Anatyzer - Smept $4

Avg Type: RMS
Trig: Free Run Avgiiold> 100100
Atten: 40 48

Center Freq 1.850000000 G|

Ref 23.00 dBm

Center 1.850000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 2 5MHz 16QAM 100%RB CH-High

Agthent Spectrum Aabyzer - Smept SA
Center Freq 1.910000000 GHz Avg Type: RMS
; Trig: Free Run Avgiteld> 100100

e -
5 Gt 4 i Aatan: 40 4B

Ref 23.00 dBm

Center 1.910000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aghent Spectrim Asdyzer - Smrpt S4

Center Freq 1.850000000 GHz
NG

W Gt t v

Avg Type: RMS
Trig: Free Run Avgiriold> 100100
Ate

Ref 23.00 dBm

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Sweep 4.73ms (1001 pts)

LTE Band 2 10MHz 16QAM 1RB CH-High

Agthent Spectrum Anebyzer - Swapt S4
Center Freq 1.910000000 GHz Avg Type: RMS
e Trig: Free Run Avgireld> 100190

¥Guimt e Atten: 40 48

Ref 23.00 dBm

Span 10.00 MHz !
Sweep 4.73ms (1001 pts)

Center 1.910000 GHz

#Res BW 51 kHz #VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.
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b, FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 2 10MHz 16QAM 100%RB CH-Low

Aot Sgoctium Anadyzer St 54

Avg Type: RMS

Center Freq 1.850000000 GHz
RS Trig: Free Run Avgiiold> 1001100

3 G Atten: 40

Ref 23.00 dBm

Center 1.850000 GHz
#Res BW 51 kHz

Span 10.00 MHz

EVBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 2 10MHz 16QAM 100%RB CH-High

Agtlent Spectrim Anabyrer  Serpt S4

Avg Type: RMS

Center Freq 1.910000000 GHz
O W Avgitiold> 1001100

Trig: Free Run

Wmintow ~ Aten: 40 d

Ref 23.00 dBm

Center 1.910000 GHz
#Res BW 51 kHz

Span 10.00 MHz |

#VBW 160 kHz* Sweep 4.73ms (1001 pts)

LTE Band 2 15MHz 16QAM 1RB CH-Low

Aglent Spectrim Anatyzer - Smept $4

Avg Type: RMS

Center Freq 1.850000000 G|
Avgiiield> 100100

Trig: Free Run
Atten: 40 48

Ref 23.00 dBm

Center 1.850000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 2 15MHz 16QAM 1RB CH-High

Agthent Spetrum Anabyrer - Smept S4

Avg Type: RMS

Center Freq 1.910000000 GHz
; Trig: Free Run Avgiteld> 100100

e -
5 Gt 4 i Aatan: 40 4B

Ref 23.00 dBm

Center 1.910000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aghent Spectrim Asdyzer - Smrpt S4

Center Freq 1.850000000 GHz
PHO: Wade -g-

W Gt t v

Avg Type: RMS

Trig: Free Run Avgiriold> 100100
Ate

Ref 23.00 dBm

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Sweep 4.73ms (1001 pts)

LTE Band 2 15MHz 16QAM 100%RB CH-High

Agthent Spectrum Anebyzer - Swapt S4

Avg Type: RMS

Center Freq 1.910000000 GHz
e Trig: Free Run Avgireld> 100190

WGuimt e Attan: 40 d

Ref 23.00 dBm

Span 10.00 MHz !
Sweep 4.73ms (1001 pts)

Center 1.910000 GHz

#Res BW 51 kHz #VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
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FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 2 20MHz 16QAM 1RB CH-Low

Aot Sgoctium Anadyzer St 54

Center Freq 1.850000000 GHz
i

Avg Type: RMS
Trig: Free Run Avgiiold> 1001100

Atten: 40 4B

0: Wb g
1 Gk £ o

Ref 23.00 dBm

LTE Band 2 20MHz 16QAM 1RB CH-High

Center Freq 1.910000000 GHz Avg Type: RMS
O W

Trig: Free Run Avgitiold> 1001100

x -
¥ Gt ow At 40 48

Ref 23.00 dBm

Center 1.850000 GHz
#Res BW 51 kHz

Span 10.00 MHz

EVBW 160 kHz* Sweep 4.73 ms (1001 pts)

Center 1.910000 GHz
#Res BW 51 kHz

Span 10.00 MHz |

EVBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 2 20MHz 16QAM 100%RB CH-Low

Aghent Spectrim Asbyrer - Smept S4
Center Freq 1.850000000 GHz Avg Type: RMS
o Trig: Free Run Avgiiield> 100100

Adten: 40 48

Ref 23.00 dBm

Center 1.850000 GHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.73ms (1001 pts)’

#VBW 160 kHz*

LTE Band 2 20MHz 16QAM 100%RB CH-High

Agtlent Spectrum Ansbyzer - Smapt S4

Center Freq 1.910000000 GHz
e o Trig: Free Run
¥ Gt Acten: 40 4B

Avg Type: RMS
Avgitiold> 1001100

Ref 23.00 dBm

Center 1.910000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the
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b, FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 25 1.4MHz QPSK 1RB CH-Low

Agilent Spectrim Andyzer St 54

Avg Type: RMS

Center Freq 1.850000000 GHz
S Trig: Free Run Avghield> 100100

Wenintow * Hheten: 40 4B

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 1.4MHz QPSK 1RB CH-High

Agshont Spectrum Anabyzer - Smrpt S4

Avg Type: RMS

Center Freq 1.915000000 GHz
o W Avgitiold> 1001160

Trig: Froe Run

WGaintow © Whtten: 40 48

Ref 23.00 dBm

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 1.4MHz QPSK 100%RB CH-Low

Avg Type: RMS

Center Freq 1.850000000 G
Avgiriold> 1001100

Trig: Free Run

o Bheten: 40 48

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)’

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 1.4MHz QPSK 100%RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Avg Type: RMS

Center Freq 1.915000000 GHz
; Trig: Free Run Avgiteld> 100100

e -
$Guintow — HAtten: 40 4B

Ref 23.00 dBm

Center 1.915000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aghent Spectrim Asbyzer - Smrpt 54

Avg Type: RMS

Center Freq 1.850000000 GHz
e Trig: Free Run Avgiriold> 1001100

Wuintow ~ EAcen: 40 48

Ref 23.00 dBm

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Sweep 4.73ms (1001 pts)

LTE Band 25 3MHz QPSK 1RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Avg Type: RMS

Center Freq 1.915000000 GHz
e Trig: Free Run Avgireld> 100190

Guimie © #Aen: 80 4B

Ref 23.00 dBm

Span 10.00 MHz !
Sweep 4.73ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
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b, FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 25 3MHz QPSK 100%RB CH-Low

Agrhent Spectrim Anabyzes - Swopt 54
Center Freq 1.850000000 GHz Avg Type: RMS

NG Wt o Trig: Free Run Avghield> 100100
WGaintow © Ao 80 48

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 3MHz QPSK 100%RB CH-High

Agshont Spectrum Anabyzer - Smrpt S4

Avg Type: RMS

Center Freq 1.915000000 GHz
e Trig: Froe Run Avgitiold> 1001160

WGaintow © Whtten: 40 48

Ref 23.00 dBm

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 5MHz QPSK 1RB CH-Low

Avg Type: RMS
Trig: Free Run Avgiiold> 100100
When: 40 4B

Center Freq 1.850000000 G

o Lo

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)’

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 5MHz QPSK 1RB CH-High

Agrhent Spectrum Aebyzer - Smept S4
Center Freq 1.915000000 GHz Avg Type: RMS

e o Trig: Free Run Avgiteld> 100100
¥ Gaintow * WAmen: 80 48

Ref 23.00 dBm

Center 1.915000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aglent Sgectrim Asbyzer - Smept S
Center Freq 1.850000000 GHz Avg Type: RMS

RO Wate o Trig: Free Run Avgiriold> 1001100
W Gt ww MAtren 40 4B

Ref 23.00 dBm

Span 10.00 MHz i
Sweep 4.73ms (1001 pts)

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 5MHz QPSK 100%RB CH-High

Agrhent Spectrum Asebyzer - Swapt S4
Center Freq 1.915000000 GHz Avg Type: RMS

e e Trig: Fres Run Avgireld> 100190
¥ Gaintow * WAten: 80 d8

Ref 23.00 dBm

Span 10.00 MHz !
Sweep 4.73ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
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b, FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 25 10MHz QPSK 1RB CH-Low

Agilent Spectrim Andyzer St 54

Avg Type: RMS

Center Freq 1.850000000 GHz
S Trig: Free Run Avghield> 100100

Wenintow * Hheten: 40 4B

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 10MHz QPSK 1RB CH-High

Agshont Spectrum Anabyzer - Smrpt S4

Avg Type: RMS

Center Freq 1.915000000 GHz
o W Avgitiold> 1001160

Trig: Froe Run

WGaintow © Whtten: 40 48

Ref 23.00 dBm

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 10MHz QPSK 100%RB CH-Low

Avg Type: RMS

Center Freq 1.850000000 G
Avgiriold> 1001100

Trig: Free Run

o Bheten: 40 48

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)’

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 10MHz QPSK 100%RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Avg Type: RMS

Center Freq 1.915000000 GHz
; Trig: Free Run Avgiteld> 100100

e -
$Guintow — HAtten: 40 4B

Ref 23.00 dBm

Center 1.915000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aghent Spectrim Asbyzer - Smrpt 54

Avg Type: RMS

Center Freq 1.850000000 GHz
e Trig: Free Run Avgiriold> 1001100

Wuintow ~ EAcen: 40 48

Ref 23.00 dBm

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Sweep 4.73ms (1001 pts)

LTE Band 25 15MHz QPSK 1RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Avg Type: RMS

Center Freq 1.915000000 GHz
e Trig: Free Run Avgireld> 100190

Guimie © #Aen: 80 4B

Ref 23.00 dBm

Span 10.00 MHz !
Sweep 4.73ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
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b, FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 25 15MHz QPSK 100%RB CH-Low

Agilent Spectrim Andyzer St 54

Avg Type: RMS

Center Freq 1.850000000 GHz
S Trig: Free Run Avghield> 100100

Wenintow * Hheten: 40 4B

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 15MHz QPSK 100%RB CH-High

Agshont Spectrum Anabyzer - Smrpt S4

Avg Type: RMS

Center Freq 1.915000000 GHz
o W Avgitiold> 1001160

Trig: Froe Run

WGaintow © Whtten: 40 48

Ref 23.00 dBm

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 20MHz QPSK 1RB CH-Low

Avg Type: RMS

Center Freq 1.850000000 G
Avgiriold> 1001100

Trig: Free Run

o Bheten: 40 48

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)’

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 20MHz QPSK 1RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Avg Type: RMS

Center Freq 1.915000000 GHz
; Trig: Free Run Avgiteld> 100100

e -
$Guintow — HAtten: 40 4B

Ref 23.00 dBm

Center 1.915000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aghent Spectrim Asbyzer - Smrpt 54

Avg Type: RMS

Center Freq 1.850000000 GHz
e Trig: Free Run Avgiriold> 1001100

Wuintow ~ EAcen: 40 48

Ref 23.00 dBm

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Sweep 4.73ms (1001 pts)

LTE Band 25 20MHz QPSK 100%RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Avg Type: RMS

Center Freq 1.915000000 GHz
e Trig: Free Run Avgireld> 100190

Guimie © #Aen: 80 4B

Ref 23.00 dBm

Span 10.00 MHz !
Sweep 4.73ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
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FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 25 1.4MHz 16QAM 1RB CH-Low

Agilent Spectrim Andyzer St 54

Avg Type: RMS

Center Freq 1.850000000 GHz
S Trig: Free Run Avghield> 100100

Wenintow * Hheten: 40 4B

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 1.4MHz 16QAM 1RB CH-High

Agshont Spectrum Anabyzer - Smrpt S4

Avg Type: RMS
Avgitiold> 1001100

Center Freq 1.915000000 GHz
e

Trig: Froe Run

WGaintow © Whtten: 40 48

Ref 23.00 dBm

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 1.4MHz 16QAM 100%RB CH-Low

Avg Type: RMS

Center Freq 1.850000000 G
Avgiriold> 1001100

Trig: Free Run

o Bheten: 40 48

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)’

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 1.4MHz 16QAM 100%RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Center Freq 1.915000000 GHz Avg Type: RMS
g Avgirteld> 100100

e W Trig: Free Run
5 Gt o

Ahsen: 40 4B

Ref 23.00 dBm

Center 1.915000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aghent Spectrim Asbyzer - Smrpt 54

Center Freq 1.850000000 GHz Avg Type: RMS
WO Avgiriold> 1001100

o Trig: Free Run
W Gt L o

Whcten 40 4B

Ref 23.00 dBm

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Sweep 4.73ms (1001 pts)

LTE Band 25 3MHz 16QAM 1RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Center Freq 1.915000000 GHz Avg Type: RMS
ey Avgitiold> 1001100

e e Trig: Fres Run
W Gaim L i

Whcten: 40 4B

Ref 23.00 dBm

Span 10.00 MHz !
Sweep 4.73ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
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b, FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 25 3MHz 16QAM 100%RB CH-Low

Agilent Spectrim Andyzer St 54

Avg Type: RMS

Center Freq 1.850000000 GHz
S Trig: Free Run Avghield> 100100

Wenintow * Hheten: 40 4B

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 3MHz 16QAM 100%RB CH-High

Agshont Spectrum Anabyzer - Smrpt S4

Avg Type: RMS

Center Freq 1.915000000 GHz
o W Avgitiold> 1001160

Trig: Froe Run

WGaintow © Whtten: 40 48

Ref 23.00 dBm

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 5MHz 16QAM 1RB CH-Low

Avg Type: RMS

Center Freq 1.850000000 G
Avgiriold> 1001100

Trig: Free Run

o Bheten: 40 48

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)’

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 5MHz 16QAM 1RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Avg Type: RMS

Center Freq 1.915000000 GHz
; Trig: Free Run Avgiteld> 100100

e -
$Guintow — HAtten: 40 4B

Ref 23.00 dBm

Center 1.915000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aghent Spectrim Asbyzer - Smrpt 54

Avg Type: RMS

Center Freq 1.850000000 GHz
e Trig: Free Run Avgiriold> 1001100

Wuintow ~ EAcen: 40 48

Ref 23.00 dBm

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Sweep 4.73ms (1001 pts)

LTE Band 25 5MHz 16QAM 100%RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Avg Type: RMS

Center Freq 1.915000000 GHz
e Trig: Free Run Avgireld> 100190

Guimie © #Aen: 80 4B

Ref 23.00 dBm

Span 10.00 MHz !
Sweep 4.73ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
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b, FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 25 10MHz 16QAM 1RB CH-Low

Agilent Spectrim Andyzer St 54

Center Freq 1.850000000 GHz Avg Type: RMS
S Trig: Free Run Avghield> 100100

Wenintow * Hheten: 40 4B

Ref 23.00 dBm

Center 1.850000 GHz
#Res BW 51 kHz

Span 10.00 MHz

EVBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 25 10MHz 16QAM 1RB CH-High

Aghlent Spectrum Aatyzer - Swept SA

Center Freg 1.915000000 GHz Avg Type: RMS
NG Wate o Trig: Free Run Avghiold > 1001100
W Gt ow SAtten 80 4B

Ref 23.00 dBm

Center 1.915000 GHz

#Res BW 51 kHz EVBW 160 kHz* Sweep 4.73 ms (1001 pts)

Center Freq 1.850000000 Gl Avg Type: RMS
o Trig: Free Run Avgiiield> 100100
Whstae: 40 48

Ref 23.00 dBm

Center 1.850000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 25 10MHz 16QAM 100%RB CH-Low

LTE Band 25 10MHz 16QAM 100%RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Center Freq 1.915000000 GHz Avg Type: RMS
e o Trig: Free Run Avgiteld> 100100
¥ Gaintow * WAmen: 80 48

Ref 23.00 dBm

Center 1.915000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aghent Spectrim Asbyzer - Smrpt 54

Center Freq 1.850000000 GHz Avg Type: RMS
RO Wate o Trig: Free Run Avgiriold> 1001100
W Gt ww MAtren 40 4B

Ref 23.00 dBm

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Sweep 4.73ms (1001 pts)

LTE Band 25 15MHz 16QAM 1RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Center Freq 1.915000000 GHz Avg Type: RMS
e Trig: Free Run Avgireld> 100190

Guimie © #Aen: 80 4B

Ref 23.00 dBm

Center 1.915000 GHz
#Res BW 51 kHz

Span 10.00 MHz !

#VBW 160 kHz* Sweep 4.73ms (1001 pts)

TA Technology (Shanghai) Co., Ltd. TA-MB-05-002R Page 43 of 90
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: R1811A0536-R2

LTE Band 25 15MHz 16QAM 100%RB CH-Low

Agilent Spectrim Andyzer St 54

Center Freq 1.850000000 GHz Avg Type: RMS
o Avghield> 100100

R Trig: Free Run
W Gaint ow

> tamten: 40 4B

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 15MHz 16QAM 100%RB CH-High

Agshont Spectrum Anabyzer - Smrpt S4

Avg Type: RMS
Avgitiold> 1001100

Center Freq 1.915000000 GHz
e

Trig: Froe Run

WGaintow © Whtten: 40 48

Ref 23.00 dBm

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 20MHz 16QAM 1RB CH-Low

Avg Type: RMS

Center Freq 1.850000000 G
Avgiriold> 1001100

Trig: Free Run

o Bheten: 40 48

Ref 23.00 dBm

Span 10.00 MHz
Sweep 4.73ms (1001 pts)’

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 20MHz 16QAM 1RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Center Freq 1.915000000 GHz Avg Type: RMS
g Avgirteld> 100100

e W Trig: Free Run
5 Gt o

Ahsen: 40 4B

Ref 23.00 dBm

Center 1.915000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

Aghent Spectrim Asbyzer - Smrpt 54

Center Freq 1.850000000 GHz Avg Type: RMS
WO Avgiriold> 1001100

o Trig: Free Run
W Gt L o

Whcten 40 4B

Ref 23.00 dBm

Span 10.00 MHz i
Sweep 4.73ms (1001 pts)

Center 1.850000 GHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 25 20MHz 16QAM 100%RB CH-High

Agrhent Spestrum Asadyser - Smept S4

Center Freq 1.915000000 GHz Avg Type: RMS
ey Avgitiold> 1001100

e e Trig: Fres Run
W Gaim L i

Whcten: 40 4B

Ref 23.00 dBm

Span 10.00 MHz !
Sweep 4.73ms (1001 pts)

Center 1.915000 GHz

#Res BW 51 kHz #VBW 160 kHz*
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5.5.Peak-to-Average Power Ratio (PAPR)

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

Measure the total peak power and record as PPk. And measure the total average power and record as
PAvg. Both the peak and average power levels must be expressed in the same logarithmic units (e.g.,
dBm). Determine the PAPR from:

PAPR (dB) = PPk (dBm) - PAvg (dBm).

Test Setup

Spectrum
Anakyzer

EUT splitter

Base station Simulator

Limits
In measuring transmissions in this band using an average power technique, the peakto-average ratio
(PAR) of the transmission may not exceed 13 dB in 24.232(d).

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the

normal distribution is with the coverage factor k = 2, U= 0.4 dB.
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Test Results

Mode Channel F":;:';cy Peak(dBm) | Avg(dBm) | PAPR(dB) | Limit(dB) | Conclusion
512 1850.2 30.38 29.42 0.96 <13 PASS
GPRS 1900 661 1880 30.34 29.32 1.02 <13 PASS
(GMSK)
810 1909.8 30.21 29.16 1.05 <13 PASS
512 1850.2 26.46 2557 0.89 <13 PASS
EGPRS 1900 661 1880 26.36 2545 0.91 <13 PASS
(8-PSK)
810 1909.8 26.23 2538 0.85 <13 PASS
Mode Bandwidth | Modulation Channel/ Peak-to-Average Power Ratio (PAPR)
Frequency(MHz) | Peak(dBm) | Avg(dBm) | PAPR(dB)
QPSK 18900/1880 33.29 2355 9.74
14hHz 16QAM 18900/1880 34.38 2372 10.66
M QPSK 18900/1880 33.32 2359 9.73
16QAM 18900/1880 34.41 23.76 10.65
S QPSK 18900/1880 32.76 2358 9.18
a2 16QAM 18900/1880 33.88 2372 10.16
oM QPSK 18900/1880 32.72 23.60 9.12
16QAM 18900/1880 33.69 23.77 9.92
. QPSK 18900/1880 3157 23.56 8.01
16QAM 18900/1880 32.69 2372 8.97
_— QPSK 18900/1880 32.45 2351 8.94
16QAM 18900/1880 32.98 23.68 9.30
Mode Bandwidth | Modulation Channel/ Peak-to-Average Power Ratio (PAPR)
Frequency(MHz) | Peak(dBm) | Avg(dBm) | PAPR(dB)
M QPSK 26365/1882.5 26.72 18.35 8.37
16QAM 26365/1882.5 27.37 18.11 9.26
QPSK 26365/1882.5 26.74 18.05 8.69
SMHz 16QAM 26365/1882.5 27.32 18.46 8.86
QPSK 26365/1882.5 26.80 19.35 7.45
SMHz 16QAM 26365/1882.5 27.45 19.60 7.85
LTE Band 25 . QPSK 26365/1882.5 26.75 18.00 8.75
16QAM 26365/1882.5 27.47 18.86 8.61
QPSK 26365/1882.5 26.75 19.01 7.74
15MHz 16QAM 26365/1882.5 27.46 18.44 9.02
oM QPSK 26365/1882.5 26.72 17 51 9.21
16QAM 26365/1882.5 27.03 17.96 9.07
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5.6.Frequency Stability

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

Frequency Stability (Temperature Variation)

The temperature inside the climate chamber is varied from -40°C to +85°C in 10°C step size,

(1) With all power removed, the temperature was decreased to 0°C and permitted to stabilize for
three hours.

(2) Measure the carrier frequency with the test equipment in a “call mode”. These measurements
should be made within 1 minute of powering up the mobile station, to prevent significant self
warming.

(3) Repeat the above measurements at 10°C increments from -40°C to +85°C. Allow at least 1.5
hours at each temperature, un-powered, before making measurements.

Frequency Stability (Voltage Variation)

The frequency stability shall be measured with variation of primary supply voltage as follows:

(1) Vary primary supply voltage from 85 to 115 percent of the nominal value for other than hand
carried battery equipment.

(2) For hand carried, battery powered equipment, reduce primary supply voltage to the
battery-operating end point which shall be specified by the manufacturer.

This transceiver is specified to operate with an input voltage of between 3.3 V and 4.3 V, with a
nominal voltage of 3.8V.

Test setup

\Climate chamber ]l

[

| 3

[ Base station

| EUT i _

: | Simulator

1 |

DC Power Supply
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Limits
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block

Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 3, U= 0.01ppm.
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